
POLLUTIONAL CHARACTERISTICS OF
STORMWATER RUNOFF

by

Edwin R. Bennett
K. Daniel Linstedt

September 1978

Colorado Water Resources Research Institute
Completion Report No. 84



POLLUTIONAL CHARACTERISTICS OF STORMWATER RUNOFF

Completion Report

OWRT Project No. A-028-COLO

by

Edwin R. Bennett and K. Daniel Linstedt

Department of Civil, Environmental and Architectural Engineering
University of Colorado

submitted to

Office of Water Research and Technology
U. S. Department of Interior

Washington, D. C. 20240

September, 1978

The work upon which this report is based was supported (in part) by funds
provided by the United States Department of the Interior, Office of Water
Research and Technology, as authorized by the Water Resources Research Act
[...]
Figure 9. Average Annual Streamflow - Boulder Creek at Oradell
(Water Years 1969-72).

105



Table 43

Dry-Weather Data of Boulder Creek
February 22, 1975

Sampling Site Concentrations (mg/t)

COD TS SS

(1) Mouth of Canyon
(2) 13th Street
(3) 48th Street
(4) 75th Street
(5) 95th Street

3.0
3.0
3.2

48.0
28.0

162
155
175
377
437

3.0
2.4
1.2

11.0
8.5

Dry-Weather Data of Boulder Creek at Broadway

Parameter

COD
SS
VSS
BODs
Tot. P.
Ortho. P.
TKN
NOs
pH
Flow (cfs)

Concentrations (mg/t)

9/9-75 @ 7:30 p.m.

9.1
8.0
3.0
3.1
0.09

<0.09
0.28
0.75
6.9

18.0

106



Table 44

Dry-Weather Data of Boulder Creek at 17th Street.*

DATE TIME TEMP FLOW D.O. TURB. S5 NH3-N PO = pH TOT. COLIF.
(OC) (cfs) (mBl!l_ (ftu) (mg/l) (mg/1) (mg'l) (If/lOO ml)

6/17 10 am 12.0 9.3 9 58 .16 93
6/26 10 am 10.0 9.4 4 .10
7/1 10 am 15.0 9.2 5 11 .13 .07
7/8 10 am 14.5 8.4 8 .16 .55 7.2 9
8/7 10 am 16.0 -- 3 3 .14 7.2 700
.8/12 10 am 16.5 7.7 2 10 .12 7.6 304

f-l 9/2 10 am 16.0 6.8 2 5 .52 .52 344
0

9/23 10 am 18,700-....J 11.0 7.6 3 1 .48
9/30 3 pm 11.0 9.5 8 7 .48 .2 7.0
10/7 3 pm 12.0 9.7 2 .26 .8 7.2 460
10/21 11 am 9.5 5 9.8 2 < 1 .28 .13 8.0 121
10/28 1 pm 9.5 9 9.5 10 .22 0 8.0 143
11/4 2 pm 9.0 10 9.3 3 .6 .14 .07 7.9
II/II 2 pm 6.5 1.2 10.2 3 .12 7.6 176
11/18 2 pm 3.0 7 11.2

*Downstream (4 to 5 blocks) from the storm sewer.



III. Sampling Program

The primary objectives of this part of the program involved

the pollutant characterization of runoff from the urban study

area. A review of the literature concerning urban stormwater

runoff revealed that a variety of pollutants have been found in

separate storm sewer discharges. Therefore, a wide variety of

pollutants were investigated, and are listed in Table 45.

Several of the parameters shown were examined on every sample

that was taken in each storm event, while other parameters were

examined on selected storm events. Stormwater flow measurements

were also performed in order to evaluate pollutant mass loadings.

Periodic grab samples were taken at the storm sewer outfall

before, during, and after each storm event to obtain a complete

pollutant distribution curve. The frequency of sampling times

varied throughout the course of each storm event. Care was

taken to obtain samples during times of peak pollutant concentra

tions and runoff. The samples were taken from the mouth of the

outfall pipe.

Several containers were utilized at each sampling to

facilitate the storage of samples. One gallon Nalgene containers

were used to collect samples for routine chemical analyses that

were either performed immediately, or needed little or no preser

vation. Samples for coliform analyses were taken using 250 ml

wide-mouth Nalgene bottles that were previously sterilized in an

autoclave. One-quart glass canning jars were utilized for taking

oil and grease samples, and 125 ml wide-mouth Nalgene bottles

were used for COD samples.

108



TABLE 45

Constituents Investigated in the
Characterization Study of Urban Runoff

*Total Solids (TS)

*Total Volatile Solids (TVS)

*Suspended Solids (SS)

*Volatile Suspended Solids (VSS)

*Total Dissolved Solids (TDS)

Oil and Grease

*Chemical Oxygen Demand (COO)

Soluble Chemical Oxygen Demand

Biochemical Oxygen Demand (BOD)

Total Coliform Bacteria

Fecal Coliform Bacteria

*Total Kjeldahl Nitrogen (TKN)

Ammonia Nitrogen

*Nitrate Nitrogen plus Nitrite
Nitrogen

Nitrite Nitrogen

Soluble Ortho-Phosphorus

Soluble Total Phosphorus

*Total Phosphorus

*pH

Alkalinity

*Chlorides

Total Hardness

Phenols

Turbidity

*Analyses performed on all samples

109



The samples were returned to the laboratory for analysis

(or further preservation) within an hour after the time of

sampling. Samples collected for BOD and coliform analyses were

analyzed immediately. The other samples were analyzed as time

permitted, but in no case did the length of time between

sampling and analysis exceed the accepted holding times for

the various chemical tests (APHA, M~A, WPCF, 1976; and EPA,

1974) .

A. Flow Measurements

In order to evaluate mass loadings of pollutants, the

discharge of stormwater throughout the runoff events was monitored.

Manning's equation and the continuity equation were utilized

to estimate the velocity of flow and discharge through the out-

fall pipe:

v = 1.49 R2/ 3 sl/2
n

and

Q = AV

The average slope of the outfall pipe was determined to be 1.26

feet per 100 feet for the suburban area and 2.3 feet per 100

feet for the urban area. A constant value of Manning's n,

equal to 0.015, was utilized (Chow, 1959).

On-site recordings of flow were taken using a ruler and

tape measure. To ensure comparable results, all measurements

were based on the depth and width of flow exactly one foot

110



inward from the edge of the outfall pipe. A small baseflow,

0.01 m3/s urban area and 0.001 m3/s suburban area, existed at

all times of the day throughout the study period. This flow

was assumed to be a result of groundwater infiltration, and

was taken into account in all flow measurements during and

after a storm.

B. Precipitation Measurements

A recording rain gage was operated on the roof of the

Engineering Center as a part of the study. Rain and snowfall

data were also obtained from a standard 8 in. (20 ern) precipi

tation gage at the National Bureau of Standards located about

one-fourth mile (~ km) to the south. The data from this station

were reported in the "Climatological Data" report, published

monthly by the Environmental Data Service of NOAA, located at

the National Climatic Center in Ashville, North Carolina.

Investigations into the pollutional characteristics of

rainfall and snowmelt were also undertaken. Samples of rainfall

were obtained using prewashed aluminum trays to divert rainfall

to a large glass funnel, and into a clean glass sample bottle.

Care was taken to use sample bottles that were free of residues

that may have interfered with the laboratory test results.

Snowfall samples were obtained by placing prewashed aluminum

trays out of doors to collect the snow as it fell throughout a

storm event. The melt water was then analyzed for various

pollutants, which are listed in Table 46. All samples were

collected atop the Civil, Environmental, and Architectural

III



TABLE 46

Pollutants Investigated in
Undisturbed Rainfall and Snowmelt

Total Solids

Total Volatile Solids

Suspended Solids.

Volatile Suspended Solids

Chemical Oxygen Demand

**Soluble Chemical Oxygen
Demand

pH

**Alkalinity

**Hardness

Anunonia Nitrogen

Nitrate Nitrogen

**Nitrite Nitrogen

Total Kjeldahl Nitrogen

*Ortho-Phosphorus

*Total Phosphorus

*Rain only

**Snowmelt only

112



Engineering wing at the University of Colorado. Analyses were

conducted immediately, eliminating the need for sample preserva

tion techniques.

IV. Treatability of Urban Runoff

Along with the characterization aspects of urban runoff,

the treatability of urban runoff was also investigated. The

objectives were to examine the effectiveness of plain sedimenta

tion, chemical clarification, and filtration for the removal of

suspended solids, COD, and turbidity from storm sewer discharges.

Soluble COD and total solids determinations were also performed

in order to evaluate the relative contribution and removal

efficiencies of dissolved materials.

A. Sampling Method

Samples for the treatability studies were taken at the same

time as the samples for the characterization study for the sub

urban area. At first, it was thought that sampling proportioned

to the stormwater flow throughout the runoff event, was neces

sary and this was done during the first storm runoff that was

sampled. However, because the concentrations of pollutants

varied throughout the runoff event, anyon-line treatment process

would have to be effective enough to treat that portion of the

wastewater flow containing the greatest pollutant concentrations.

Therefore, in subsequent storm runoff events, sampling for

treatment studies was performed as close as practicable to the

113



time at which the pollutional strength of the stormwater flow

was at a maximum.

Actual field sampling consisted of filling several 5 gallon

carboys with the stormwater using a plastic bucket. In general,

only enough stormwater was collected to perform the treatment

tests. This volume varied from 30 to 40 gallons. Care was

taken to avoid the collection of sticks, trash, leaves, and

other debris that was typically present in the runoff waters.

The samples were returned to the laboratory and placed into a

50 gallon Nalgene drum.

B. Treatment Procedures

The effectiveness of the various treatment processes was

determined immediately after completion of the sampling program.

The processes investigated were plain sedimentation, chemical

coagulation with alum, lime, and ferric chloride, and filtration.

The exact procedures for the evaluation of each of these processes

were as follows:

1. Plain Sedimentation

The contents of the storage drum were thoroughly

mixed, and an initial sample was taken. The stormwater was

then allowed to settle quiescently. Sampling was performed at

various time intervals. A siphon mechanism was utilized to

take the samples approximately 1 inch below the surface of the

stormwater, to eliminate the collection of floating matter.

Turbidity measurements were performed immediately on each sample,

and were utilized in the determination of the sampling frequency.

114



Sampling was discontinued when there was no further significant

reduction in turbidity. This resulted in detention times of

between 4.5 and 7 hours. Samples taken for COD and solids

analyses were immediately preserved in 250 ml Nalgene plastic

bottles for future analysis.

2. Chemical Coagulation

Upon completion of the sedimentation procedure, the

remaining stormwater sample was thoroughly mixed. One liter

samples were taken and placed in 1500 ml beakers. The beakers

were then placed on a 6 paddle, Phipps and Bird jar test apparatus.

Appropriate amounts of coagulant were introduced into each beaker

as a concentrated solution (5000 mg/~), and each sample was then

rapid mixed at 100 RPM for 30 seconds. The doses of coagulant

varied from a to 350 mg/~ for Alum (Al2(S04)3e18H20), a to 80

mg/~ for Ferric Chloride (FeC1 3), and 0 to 350 mg/~ for Lime

(Ca(OH)2). Adjustments in pH or alkalinity were not made in

order to evaluate the effectiveness of the coagulants on "natural"

stormwater. Following rapid mixing, each sample was flocculated

at 20 RPM for 20 minutes, and allowed to settle undisturbed for

30 minutes. A siphon mechanism was then utilized to remove the

supernatant, which was divided and placed in various plastic

storage bottles for further preservation and analysis.

During the last runoff event that was sampled, it was

desired to investigate the effect of alkalinity and pH changes

on the coagulation process. Excess alkalinity was added (200

mg/~ as CaC03 ) as a concentrated solution (5000 mg/~ as CaC0 3).

115



Adjustments in pH were made after the addition of the coagulant

using HCl, Ca(OH)2' and a pH meter. The procedure was as follows:

(a) Perform coagulation of the runoff water using lime

doses of 0, 25, 50, 75, 100, and 150 mg/~; alum doses of 0, 25,

50, 75, 100, and 150 mg/~; and ferric chloride doses of 0, 25,

37.5, 50, 67.5, and 75 mg/~. Adjustments in pH and alkalinity

were not made.

(b) Perform coagulation of the runoff water using

alum and lime in the same doses as above. The alkalinity was

increased by 200 mg/~ as CaC03 in each sample. Ferric chloride

was also used, but as dosages of 0, 20, 40, 60, and 80 mg/~.

(c) Perform coagulation of the runoff water using

0, 25, 50, 75, 100, and 150 mg/~ of alum. The pH was adjusted

to 7.0 using lime after the alum addition.

(d) Perform coagulation of the runoff water using

the optimum doses as determined in step (a). The pH was adjusted

to 4, 5, 6, 7, 8, and 9.0 using lime and HCl after the coagulant

addition.

3. Filtration

The preliminary evaluation of the filtration process

involved the passage of the stormwater runoff through a 4 ft by

1.5 inch diameter column of 30 mesh sand. The sand in the column

was washed with 5 gallons of deionized water and allowed to dry

prior to sample filtration. This washing and drying was per

formed in advance so that filtration of the stormwater could be

performed immediately. Approximately one bed volume (1400 ml)

116



of the stormwater from the storage vat was allowed to filter

through the column, which took approximately 6 to 8 hours.

Samples were taken before and after filtration to evaluate

removal efficiencies, and were preserved for further analyses.

V. Analytical Methods

All laboratory testing was performed in accordance with

the procedures given in Standard Methods for the Examination of

Water and Wastewater and Methods for Chemical Analysis of Water

and Wastes, (APHA, AWWA, WPCF, 1976; and EPA, 1974). A brief

discussion of each of the testing procedures is given to illus

trate the method used and the minor modifications that were

applied.

~: Determined from direct meter reading.

Total Solids and Total Volatile Solids (TS & TVS): The standard

gravimetric method was used.

Chlorides: The standard silver nitrate titration was used.

Suspended Solids: In addition to the glass fiber disk, a coarse

asbestos mat with a thickness of about 0.06 to .13 inches

was added to the Gooch crucibles (Harada, Reid, Bennett,

and Linstedt, 1973).

Alkalinity: The standard acid titration method was used.

Hardness: The standard versene titration method was used.

BODS: Biochemical oxygen demand; secondary effluent was used

as seed water, and it was added to the dilution water in

the same proportions (2 ml/~) as the nutrients and the

phosphate buffer.

117



COD: Mercuric sulfate was added to each flask to eliminate any

interference from chlorides.

Coliform: Both fecal and total coliform were tested using the

dilution tube MPN method or the millipore filter technique.

Oil & Grease: The Soxhlet extraction technique was used, with

trichlorotrifluoroethene as the organic solvent. This was

later recovered by distillation.

Lead (Pb): Final lead determinations were done by the laboratory

of the Denver Water Department, on their Varion atomic

adsorption unit. The preparation of the samples prior to

adsorption were done in the CD laboratory. Extraction of

the lead from solution was done using 5 ml of a 4 percent

solution of ammonium pyrrolidine dithiocarbonate and 10 ml

of methyl isobutyl ketone. This was followed by two diges

tions with nitric acid.

Some of the lead samples were also evaluated using the

colorimetric method. In the preliminary treatment of

samples, the digestion with nitric and perchloric acids

were preferred. During the procedure, the removal of tin

and bismuth interference was dropped because no differences

were shown in the results from the first trials on the

storm water runoff samples.

Total and Ortho-Phosphorus: The persulfate digestion method

was utilized in determining the total phosphorus fractions.

The total phosphorus determination involved filtration

through a 0.45 W filter following digestion, while the total

118



dissolved phosphorus determination involved filtration prior

to digestion. Phosphorus concentrations were determined

using two methods, the stannous chloride method for the

urban and mountain area and the automated single reagent

Ascorbic Acid method for samples from the suburban area

(APHA, AWWA, WPCF, 1976). Ortho-phosphorus concentrations

were determined on filtered samples, due to the inter

ference of suspended solids and turbidity.

Ammonia Nitrogen: An ion probe that was selective for ammonia

was utilized. Due to the low levels encountered, verifica

tion of the accuracy of the selective ion probe was necessary.

This was performed by comparison with the phenate method